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TEST REPORT
ref. No. 412502099/02

Client: Kompan Czech Republic s.r.o.
VAT: CZ26950341
Address: Vlastimila Pecha 1267/6, 627 00 Brno — Cernovice, Czech Republic
Sample: FLEXOTOP
Sample received on: 2014-07-25
Report elaborated hy: Ing. Radim Mikag
Place and date of issue: Zlin, 2014-08-21

Ing. Jifi Samsonek, Ph.D,
Head of Testing Laboratory

Note: The results given in this Test Report apply only to the sample tested by our laboratory!

Without a writtent consent by the Institut pro testovéni a certifikaci, a.s,. ZIin, the Test Report may not be reproduced unless as a whole!
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Description and identification of sample:
The client submitted for testing a sample designated as FLEXOTOP, the sample was received and
registered under the number 2099/S/1

Sampling method:
The sample intended for the tests was selected by the client. The testing laboratory shall not be held liable
for any faults caused by an incorrect sampling.

Work requested:
Test of water infiltration rate

Testing methods used:
Determination of water infiltration rate according to CSN EN 12616

Test conditions:
Method A, small double-ring infiltrometer, water temperature 18°C, date of the test 2014-08-21

Test result:
The test result is given in the table as follows:

Table No. 1: FLEXOTOP, reg.number 2099/S/1

Characteristic ; = e Test Measurement
measured Wt il valies result uncertainty "
Water infiltration rate mm/hr 11800; 10600 11200 1300

"is expressed as an expanded measurement uncertainty for extension coefficient k = 2, which corresponds
to a caverage probability of about 95% for normal distribution.

Ing. Jifi Rﬂiiéka
Head of the building products and
material laboratory

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by the Institut pro testovani a certifikaci, a.s,. Zlin, the Test Report may not be reproduced unless as a whole!




